
Experts Forum on Public Health 
Impacts of Wet Weather Blending 

Fairfax, Virginia | June 19-20, 2014 

Blending and Wet Weather Operations: 
An Engineering Perspective 

Engineering Experts Panel 
Julian Sandino 
Dave Wagner 
Jim Fitzpatrick 

Don Gray 
Kati Bell 



Blending and Wet 
Weather Operations: An 
Engineering Perspective 

• Executive summary 
• The challenge of managing wet weather flows in POTWs 
• Wet weather flow management options 
• Recent case studies of wet weather flow management 
• Recent guidance documents 
• Summary points 

 



Aspects of Public Health…… 
June 19, 2014 

3 

Blending and Wet Weather Operations: An Engineering Perspective    | 

Public Health 

Water 
[...]
Good solids/liquid separation is still the key 



Wet-weather flow blending 
June 19, 2014 

26 

Blending and Wet Weather Operations: An Engineering Perspective    | 

Background diagram from: U.S. EPA, Sanitary Sewer Overflows and Peak Flows Listening Session, June 30, 2010 

Effluent disinfection process and design depends upon 
water quality standards and other site-specifics U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 



Providing auxiliary treatment capacity 
June 19, 2014 

27 

Blending and Wet Weather Operations: An Engineering Perspective    | 

Background diagram from: U.S. EPA, Sanitary Sewer Overflows and Peak Flows Listening Session, June 30, 2010 

Auxiliary 

Auxiliary treatment process and design depends upon 
disinfection requirements and other site-specifics U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 



Effluent disinfection alternatives 

• Disinfection ≠ sterilization 

• High-rate disinfection was one of five, high-priority 
technology categories to be verified under the 
EPA/NSF ETV Wet Weather Flow Technologies Pilot. 
• Radiation - includes UV light, pulsed light, and other 

emerging electromagnetic processes. Currently, only UV 
technologies are viable.  

• Chemical - include high-rate chemical disinfection by the 
use of chemical oxidants (e.g., chlorine, bromine, 
chlorine dioxide, ozone, peracetic acid, peroxide, etc.) 

• Mixing - which is relevant to high-rate chemical 
disinfection includes inductive mixers and diffusers.  

June 19, 2014 

28 

Blending and Wet Weather Operations: An Engineering Perspective    | 
U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 



Efficacy of ANY disinfection system depends 
on effluent quality 
• UV disinfection 

• TSS concentration  
• Particle size distribution 
• UV transmittance 

• Chemical oxidants 
• Overcoming competing oxidant demands (COD – not BOD) 
• Process control (e.g., chloramination versus free chlorination) 
• Residual oxidant management challenges including TRC/TRO 

limits and dechlorination/quenching, disinfection by-
products, whole effluent toxicity (WET) 

• Design of disinfection system requires knowledge of: 
target organism, inactivation rate (N/N0) and WQ 

 

June 19, 2014 

29 

Blending and Wet Weather Operations: An Engineering Perspective    | 
U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 



 

 

 
 

 

 

Many studies focus on disinfection of 
indicator organisms in wet weather flows 
 

June 19, 2014 

30 

Blending and Wet Weather Operations: An Engineering Perspective    | 

Disinfectant doses required to meet 2002 U.S. EPA criteria for illness rate of 
14 illnesses per 1,000 people in CSOs (Moffa et al., 2005) 

Indicator 
Organism 

5-min 
Chlorination 

5-min Chlorine 
Dioxide 

3-min 
Ozonation 

5-sec UV 

Fecal coliform 18 mg/L 6.3 mg/L 25 mg/L 110 mJ/cm2 

E. coli 18 mg/L 6.6 mg/L 23 mg/L 100 mJ/cm2 

Enterococcus spp. 22 mg/L 8.6 mg/L 20 mg/L 140 mJ/cm2 

U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 

• A few studies have focused on pathogen removal 
performance of wet-weather flows  

• A few studies have used site-specific pathogen data for 
development of human health risk assessments 



We are designing disinfection systems and 
are complying with indicator organisms… 

June 19, 2014 Blending and Wet Weather Operations: An Engineering Perspective    | 

31 

0

40

80

120

160

200

U
V 

Do
se

 (m
J/

cm
2)

 

4-log inactivation

U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 



Engineering challenges of disinfection are 
NOT inactivating indicator organisms… 

June 19, 2014 

32 

Blending and Wet Weather Operations: An Engineering Perspective    | 

Chlorine CT values (mg*min/L) for pathogens at 20C 
Inactivation Rate Free Chorine at pH 7.5 Chloramines at pH 8 

Giardia cysts (EPA Disinfection Profiling and Benchmarking Guidance Manual, 1999) 

2-log 33 735 
3-log 37 1100 

Viruses (Keegan, et al., 2012; Black, 2009 and Sirikanchana, 2008) 

2-log 10 2318 
3-log 13 3141 
4-log 16 3965 

E. coli (Taylor et al., 2000) 

3-log 0.09 73 

U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 



CDC report (2009 – 10) indicates about half 
of the outbreaks were associated with 
cyanobacteria toxins  

June 19, 2014 

33 

Blending and Wet Weather Operations: An Engineering Perspective    | 
U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 

296 of 1326 cases were 
untreated venues 



Pathogen and risk characterization of wet 
weather flows 

June 19, 2014 

34 

Blending and Wet Weather Operations: An Engineering Perspective    | 

• “Dry and wet weather risk assessment of human health impacts of 
disinfection versus no disinfection in the CAWS” (Geosyntec, 2008) 

• Risks < 8 - 14 illnesses/1000 exposures (EPA guidelines in RWQC) 

• Pathogens in waterway are attributed to non-WRP sources 

U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 



Pathogen characterization of wet weather 
flows - impact of blending 

• “Impact of Wet-Weather Peak Flow Blending on 
Disinfection and Treatment: A Case Study at Three 
WWTPs” (Rukovets and Mitchell, 2010) 
• Pathogen removal is site specific; depends on operations 
• TSS and some pathogen/indicator concentrations are higher 

during blending, compared to dry weather events 
• Microorganisms (indicators) are associated with TSS 
• No risk assessment conducted in this study 

• “Characterizing the quality of effluent and other contributory 
sources during wet weather events” (Gray et al., 2009) 
• The study also addresses risk assessment 

 

 

June 19, 2014 

35 

Blending and Wet Weather Operations: An Engineering Perspective    | 
U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 



 
 
 
 
 

  

Microbial characterization of wet weather 
flows - impact of auxiliary treatment 
 

June 19, 2014 

36 

Blending and Wet Weather Operations: An Engineering Perspective    | 
U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 

• Disinfection efficacy depends on effluent WQ and providing 
auxiliary treatment demonstrates substantial benefits with 
respect to disinfection of indicators/pathogens 
• Lawrence, KS study; HRT performance is indistinguishable from 

main process (bacteria) 
• Akron, OH study; EHRT provides removal of pathogens, and 

disinfection on EHRT effluent is more efficient for bacteria 
• City of Toledo, OH study; high rate treatment provided better 

microbial removal than AS, no difference after disinfection 
• Many others…  
• Auxiliary treatment and disinfection provides microbial 

quality indistinguishable from main treatment process 



Auxiliary treatment with equivalent of 
primary clarification 

• Conventional standard = primary 
clarification + effluent disinfection 

 
• Standard technology assumption for 

blending 
 
• Decades of full-scale operations 

 
• Long understood by water quality 

profession to support CWA and 
codified secondary treatment 
requirements, when operated in 
parallel with biological treatment 
 

• Presumption Approach of USEPA 1994 
CSO Control Policy 
 

June 19, 2014 

37 

Blending and Wet Weather Operations: An Engineering Perspective    | 
U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 



Clarification alternatives 
June 19, 2014 

38 

Blending and Wet Weather Operations: An Engineering Perspective    | 

Sedimentation Filtration Flotation 
1. Conventional Clarifier 1. Shallow Granular Media 

(Sand, Anthracite, etc.) 
1. Dissolved Air 

Flotation (DAF) 
2. Vortex Separators (Swirl 

Concentrators) 
2. Deep Granular Media 

(Sand, Anthracite, etc.) 
 

3. Lamella Settlers 3. Microscreens  

4. Chemically Enhanced 
Sedimentation 4. Floating Media  

a. Conventional Clarifier 5. Cloth Media  

b. Lamella Settler 6. Compressible Media 
-Fuzzy Filter™, FlexFilter™ 

c. Solids Contact / Sludge 
Recirculation 

- DensaDeg®, CONTRAFAST® 
d. Microsand Ballasted 

Flocculation 
- ACTIFLO®, RapiSand™ 

e. Magnetite Ballasted 
Flocculation 

-CoMag™ 

U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 



Understanding disinfection requirements 
and influent solids are keys to successful 
treatment of wet-weather flows 

June 19, 2014 

39 

Blending and Wet Weather Operations: An Engineering Perspective    | 

Total Solids (TS) 

Total Suspended 
Solids (TSS) 

Non-settleable 
TSS (TSSnon) 

U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 

EHRT alternatives focus on removing TSSnon 



Summary of clarification technologies 
June 19, 2014 

40 

Blending and Wet Weather Operations: An Engineering Perspective    | 

0

10

20

30

40

50

60

70

80

90

100

0 5 10 15 20 25

TS
S R

em
ov

al
 (%

)

Surface Overflow Rate or Hydraulic Loading Rate

USEPA 1978 (Upper Bound) USEPA 1978 (Lower Bound) WEF MOP8, 2010 (λ=1000, TSSnon=60, TSSpi=200)

Typical Range for Conventional Primary Clarifiers

m/h
0   2 4 6 8 10 gpm/ft2

 

Typical Range for High-Rate
Treatment (HRT) is up to
146 m/h (60 gpm/ft2)

Enhanced HRT 
(EHRT)

Figure 14.1 from Wet Weather Design and Operation in Water 
Resource Recovery Facilities, pending 2014 publication by WEF 

U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 



Starting to see some stormwater treatment 
with HRT and EHRT 
• Stormwater applications include: 

• Vortex separators and screens for settleables and floatables 
• Chitosan enhanced sand filters treating stormwater runoff 

from North Boeing Field, Seattle, WA 
• CMF + UV stormwater BMP treating Weracoba Creek in 

Columbus, GA since 2007 

• Can or should auxiliary treatment facilities also be used for 
stormwater treatment to provide higher level of pollutant 
removal than no stormwater treatment? 

• Can or should controlled discharges of stormwater be 
allowed to help maintain sewers? Solids flushing, 
decreased odors and corrosion. 

June 19, 2014 

41 

Blending and Wet Weather Operations: An Engineering Perspective    | 
U

SE
PA

 E
xp

er
ts

 F
or

um
 o

n 
Pu

bl
ic

 H
ea

lth
 Im

pa
ct

s o
f W

et
 W

ea
th

er
 B

le
nd

in
g 

Innovative use of existing infrastructure. 
Maximize use of WRRF capacity. 



Recent case studies 
of wet weather flow 
management 



We only have time now for a few, but data 
on blending also includes: 

• Blending practiced in the U.S. ever since biological 
treatment became standard for dry-weather flows. 
DMRs record effluent monitoring results for 
indicator bacteria. 

• What about blending practiced by WWTPs outside 
the U.S.? Europe, New Zealand, Australia, others? 

• Draft Summary of Blending Practices and the 
Discharge of Pollutants for Different Blending 
Scenarios (USEPA/Tetra Tech, 2014) 

June 19, 2014 Blending and Wet Weather Operations: An Engineering Perspective    | 

43 U
SE

PA
 E

xp
er

ts
 F

or
um

 o
n 

Pu
bl

ic
 H

ea
lth

 Im
pa

ct
s o

f W
et

 W
ea

th
er

 B
le

nd
in

g 

Data on receiving water quality and non-point 
source contributions during wet-weather 
discharges is more scarce. 



Gray et al. (2009) 



WATER ENVIRONMENT RESEARCH 
FOUNDATION 

 
 

Wet Weather Effluent Blending Project 
 
 

WERF Project No. 03-CTS-12PP 



EBMUD Main Wastewater 
Treatment Plant 



Blending at the EBMUD Main 
WWTP 

EBMUD Main WWTP Blending at Peak Flow = 415 MGD 

IPS

Wet Weather
Storage Basin

Grit
Removal

Primary
Treatment

Secondary
Treatment

Final
Effluent

Primary Effluent Diversion Channel

Influent

168 MGD

152 MGD

320 MGD415 MGD

95 MGD

320 MGD

Primary 
Clarifiers 

Biological 
Treatment 

Primary Effluent Channel 



Project Approach 
 

• Conduct field sampling compare final effluent and 
receiving water quality during blending to baseline 
conditions through field sampling — dry weather and wet 
weather non-blending (i.e., peak biological treatment)  

• Use computer model to estimate pathogen and indicator 
organism concentrations in SF Bay under wet weather 
non-blending and blending scenarios 

• Estimate incremental risk to public health, if any, 
attributable to blending practices  

• Evaluate alternatives to blending practices and estimate 
incremental benefits to public health 

• Prepare a guidance manual to assist other interested 
parties in conducting similar evaluations in their own area 



Field Sampling Locations and 
Analysis 

• Primary effluent, Final effluent – single grabs 
– Giardia, Cryptosporidium 

– Adenovirus, Enterovirus 

– Fecal coliform, E. coli, enterococcus, male specific 
coliphage 

– cBOD5, TSS, VOCs, metals 

• San Francisco Bay (3 locations) 
– Fecal coliform, E. coli, enterococcus, male specific 

coliphage 

– Limited Giardia and Cryptosporidium testing 



In-plant Field Sampling Locations 
and Analysis at EBMUD MWWTP 

 
Grab samples 

Effluent Pump
Station

Transition
Structure

Final Effluent
fecal coliform/E. coli
enterococcus
male specific coliphage
adenovirus, enterovirus
norovirus, rotavirus
Giardia (enum., char.)
Crypto (enum., infectiv.)
cBOD5, TSS
particle size distribution

cBOD5, TSS
VOCs, metals

Primary Effluent (prior to disinf.)
fecal coliform/E. coli
enterococcus
male specific coliphage
adenovirus, enterovirus
Giardia (enum., characteriz.)
Crypto (enum.,  infectivity)
cBOD5/TSS
VOCs, metals
particle size distribution

Primary Effluent Diversion Channel

Primary Effluent Channel

Sec.
Eff.

Disinfection

Disinfection

Sec.
Inf.

SF Bay

Dechlorination

cBOD5, TSS
VOCs, metals

Secondary Effluent (prior to disinfection)
fecal coliform/E. coli
enterococcus
male specific coliphage
adenovirus, enterovirus
Giardia (enumeration, characteriz.)
Crypto (enumeration, infectivity)
cBOD5, TSS
particle size distribution

Plant
Influent

Plant Influent
fecal coliform/E. coli
enterococcus
male specific coliphage
adenovirus, enterovirus
Giardia (enum., char.)
Crypto (enum., infectiv.)
cBOD5, TSS

Downstream of Blend Point
(during blending only)
fecal coliform/E. coli
enterococcus
male specific coliphage
adenovirus, enterovirus
Giardia (enum., characterization)
Crypto (enum., infectivity)
cBOD5, TSS

Disinfected Primary Effluent Channel 

Bio. Bio. 

Biological Effluent 

-Blue highlights were added from Year 2 Field Sampling (EPA Phase II Funding) 
-VOCs (Volatile Organic Compounds) 
-TSS (Total Suspended Solids) 
-cBOD5 (5-day Carbonaceous Biochemical Oxygen Demand) 
-SF Bay (San Francisco Bay) 
 



Field Sampling Events 

• Completed 3 years field sampling, data allowed direct comparison of
blending to baseline conditions — dry weather and wet weather non-
blending

Facility 
(Field 

Test Site) 
Collection
System 

Field Sampling Events Completed 

Total 

Dry Weather Wet Weather Non-blending Blending 

Year 
1 

Year  
2 

Year 
3 

Total Year 
1 

Year  
2 

Year 
3 

Total Year 
1 

Year  
2 

Year 
3 

Total 

EBMUD 
MWWTP 

SSS 1 1 -- 2 2 2 3 7 4 1 2* 7 16 

CCSF 
SEWPCP 

CSS 1 -- -- 1 1 -- -- 1 5 -- -- 5 7 

MMSD 
JIWWTP 

CSS -- -- -- -- -- 0 1 1 -- 0 1 1 2 

E/S 
WPCF 

SSS -- -- -- -- -- 1 1 2 -- 0 0 0 2 

Total 2 1 -- 3 3 3 5 11 9 1 3 13 27 



Receiving Water Sampling at San 
Francisco Bay for EBMUD MWWTP 

• Three Sampling 
Locations 

– Outfall (midpoint of 